
Package leaflet: Information for the user 

 

PARAMAX Junior 250 mg tablet  

PARAMAX Rapid 500 mg tablet  

PARAMAX Forte 1 g tablet 

paracetamol 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 

1. What PARAMAX is and what it is used for 

2. What you need to know before you use PARAMAX  

3. How to use PARAMAX  

4. Possible side effects 

5. How to store PARAMAX 

6. Contents of the pack and other information 

 

 

1. What PARAMAX is and what it is used for 

 

PARAMAX is indicated for fever and mild pain, such as headache, toothache, menstrual pain, pain in 

joints and muscles. 

 

2. What you need to know before you use PARAMAX  

 

Do not use PARAMAX 

- if you are allergic to paracetamol or any of the other ingredients of this medicine; 

- if you have liver failure; 

- if you have been diagnosed with glucose-6-phosphate dehydrogenase deficiency (risk of 

haemolytic anaemia).  

Use with caution under a doctor’s supervision in the case of the following diseases: impaired hepatic 

or renal function, incl. Gilbert’s syndrome. 

 

Warnings and precautions 

Talk to your doctor before using PARAMAX if you have renal or hepatic failure or if you have 

problems with alcohol abuse. 

 

Other medicines and PARAMAX 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

 

Concomitant use of paracetamol and flucloxacillin (an antibiotic) has been associated with a serious 

risk of blood and fluid disorders (metabolic acidosis with high anion gap) which requires emergency 

treatment and may occur especially if there is severe kidney damage, sepsis (when bacteria and their 

toxins circulate in the blood, which causes organ damage), malnutrition, chronic alcoholism, and 

when maximum daily doses of paracetamol are used. 

 



To avoid life-threatening poisoning, PARAMAX tablets must not be used simultaneously with other 

analgesic or anti-inflammatory medicines containing paracetamol. 

 

Simultaneous use of sedatives, antiepileptics, rifampicin or herbal products containing St. John’s wort 

(Hypericum perforatum) may cause liver damage even in permitted doses. Simultaneous use of 

paracetamol and chloramphenicol may decrease the chloramphenicol elimination rate from the body 

and increase toxicity. Concomitant treatment with medicines inhibiting blood clotting must be carried 

out under a doctor’s supervision. The effect of paracetamol may be affected by medicines influencing 

gastric emptying rate (e.g. metoclopramide, domperidone). 

 

PARAMAX with alcohol 

In the case of simultaneous consumption of alcohol, liver damage may occur even in permitted doses. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

PARAMAX can be used during pregnancy if necessary. Use the lowest dose that relieves pain and / 

or fever in the shortest time possible. If your pain and / or fever does not go away, or if you need to 

take your medicine more often, contact your doctor. 

 

Small quantities of paracetamol are excreted in breast milk but it is unlikely to have any effect on the 

baby. 

 

Driving and using machines 

PARAMAX has no effect on the ability to drive or use machines. 

 

 

3. How to use PARAMAX 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

Adults and children above the age of 12 (> 40 kg): 1–2 tablets of PARAMAX Rapid as required every 

4–6 hours or ½–1 tablet of PARAMAX Forte as required every 4–6 hours. The maximum daily dose is 

8 tablets of PARAMAX Rapid or 4 tablets of PARAMAX Forte (4 g). 

 

A single dose for children is 15 mg/kg body weight, up to a maximum of 60 mg/kg per day. 

Children aged 3–6 years (17–25 kg): 1 tablet of PARAMAX Junior as required every 4–6 hours. No 

more than 4 times a day. 

Children aged 6–12 years (25–40 kg): 1–2 tablets of PARAMAX Junior as required every 4–6 hours. 

No more than 8 tablets a day. 

Tablets need to be swallowed with plenty of liquid. Long-term use is permitted only under a doctor’s 

prescription. The doctor may also prescribe PARAMAX in other doses, in which case the doctor’s 

prescription should be followed. 

 

If you feel that the effect of PARAMAX is too strong or too weak, talk to your doctor or pharmacist. 

 

If you take more PARAMAX than you should 

Large doses of paracetamol may cause liver damage. In the case of exceeding recommended doses, a 

life-threatening poisoning may develop that is expressed within a day from ingesting the medicine. The 

following symptoms indicate poisoning: loss of appetite, nausea, vomiting, pain in right subcostal area, 

yellow skin and mucous membranes, discolouration of urine and faeces. 

In the case of an overdose, contact your doctor or the ambulance immediately. Take the PARAMAX 

pack with you to the doctor. 

 



If you have any further questions on the use of this product, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

Side effects are usually rare and transient. 

Rare side effects (may affect less than 1 user in 1,000): different types of skin rash (exanthema, 

urticaria), liver damage (elevated liver enzymes). 

 

Very rare side effects (may affect less than 1 user in 10,000): severe hypersensitivity reactions 

(anaphylaxis), severe skin reactions. 

A decrease in blood sugar (hypoglycaemia) and haematological disorders (thrombocytopenia or 

agranulocytosis) have also been reported while using paracetamol. 

 

If gastrointestinal disorders occur while using this medicine, the tablet should be taken with milk or 

food. If the disorders do not improve, worsen or if other side effects occur, talk to your doctor. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting side 

effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store PARAMAX 

 

Keep this medicine out of the sight and reach of children. 

 

This medicine does not require any special storage conditions. 

 

Do not use this medicine after the expiry date which is stated on the pack. The expiry date refers to 

the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information  

 

What PARAMAX contains 

PARAMAX Junior: the active substance is paracetamol. 1 tablet contains 250 mg of paracetamol. 

PARAMAX Rapid: the active substance is paracetamol. 1 tablet contains 500 mg of paracetamol. 

PARAMAX Forte: the active substance is paracetamol. 1 tablet contains 1 g of paracetamol. 

 

The other excipients are povidone, microcrystalline cellulose, sodium starch glycollate, stearic acid and 

magnesium stearate. 

 

What PARAMAX looks like and contents of the pack 

PARAMAX Junior: white, round scored tablet. Diameter: 10 mm. 

PARAMAX Rapid: white, capsule-shaped scored tablet. Tablet width is 7.5 mm and length is 18.0 

mm. PARAMAX Forte: white, capsule-shaped scored tablet. Tablet width is 9 mm and length is 22.5 

mm. 

 

PARAMAX Junior: 10 tablets in a blister pack (PVC/Al). 

PARAMAX Rapid: 10, 20 and 30 tablets in a blister pack (PVC/Al), 100 tablets in a plastic jar (the 

http://www.ravimiamet.ee/


jar is made from HDPE plastic and the lid is made from LDPE plastic). 

PARAMAX Forte: 5 and 25 tablets in a blister (PVC/Al), a hospital pack of 100 tablets in a plastic jar 

(the jar is made from HDPE plastic and the lid is made from LDPE plastic) or in a blister pack 

(PVC/Al). 

 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer  

Vitabalans OY  

Varastokatu 8 

13500 Hämeenlinna  

Finland 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

Vitabalans Pharma OÜ 

Hõbekuuse 26 

12111 Tallinn 

Tel: 623 0018 

 

This leaflet was last revised in May 2022. 

 


